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FCC RF Test Report

APPLICANT : Fibocom Wireless Inc.

EQUIPMENT : 5G Module

BRAND NAME : Fibocom

MODEL NAME : FM350-GL

FCCID : ZMOFM350GL

STANDARD : 47 CFR Part 27 Subpart O (3700-3980MHz)
CLASSIFICATION : PCS Licensed Transmitter (PCB)

TEST DATE(S) : Mar. 21, 2025 ~ Mar. 27, 2025

We, Sporton International Inc. (ShenzZhen), would like to declare that the tested sample has
been evaluated in accordance with the procedures given in ANSI C63.26-2015 and shown
compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of Sporton International Inc. (ShenZhen), the test report shall not be reproduced

exceptin full.
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SUMMARY OF TEST RESULT

Repgrt FCC Rule Description Limit Result [ Remark
Section
§2.1046 Conducted Output Power Reporting Only
3.4 : : : PASS -
. Equivalent Isotropic Radiated Power
§27.50(j)(3) (5G NR n77, n78) EIRP < 1Watt
3.5 §2.1049 Occupied Bandwidth Reporting Only PASS -
§2.1051 Conducted Band Edge Measurement
3.6 §27.53()(2) (5G NR n77, n78) < 43+10log10(P[Watts]) [ PASS -
§2.1051 Conducted Spurious Emission
3.7 §27.53()(2) (5G NR n77, n78) < 43+10log10(P[Watts])| PASS -

Note: This is a variant report, to enable BW 20M/50MHz for n41 SCS 15k, BW 20M/60M/90MHz for n41
SCS 30k, BW 40M/50MHz for n77/n78 SCS 15k & BW 90MHz for n77/n78 SCS 30k by software. According

to the change, only the related test cases were verified on the basis of the original report FG051802-21A.

Conformity Assessment Condition:

1.

2.

The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the regulation limits or in
accordance with the requirements stipulated by the applicant/manufacturer who shall bear all the risks of
non-compliance that may potentially occur if measurement uncertainty is taken into account.

The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are declared by
the manufacturer who shall take full responsibility for the authenticity.
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1 General Description
1.1 Applicant

Fibocom Wireless Inc.
1101, Tower A, Building 6, Shenzhen International Innovation Valley, Dashi 1st Rd, Nanshan,Shenzhen,
China.

1.2 Manufacturer

Fibocom Wireless Inc.
1101, Tower A, Building 6, Shenzhen International Innovation Valley, Dashi 1st Rd, Nanshan,Shenzhen,
China.

1.3 Product Feature of Equipment Under Test

Product Feature
Equipment 5G Module
Brand Name Fibocom
Model Name FM350-GL
FCC ID ZMOFM350GL
IMEI Code Conducted : 862146050687837
HW Version V1.0.6
SW Version 81600.0000.00.29.24.01
EUT Stage Identical Prototype

1.4 Product Specification of Equipment Under Test

Standards-related Product Specification

5G NR n77: 3700 MHz ~ 3980 MHz
5G NR n78: 3700 MHz ~ 3800 MHz

TX/Rx Frequency

SCS 15kHz, 30kHz

SCS: 15kHz:

n77/78: 10MHz / 15MHz / 20MHz / 40MHz / 50MHz
SCS/Bandwidth SCS: 30kHz:

n77/78: 10MHz / 15MHz / 20MHz / 40MHz / 50MHz / 60MHz / 80MHz /
90MHz / 100MHz

Antenna Gain 5G NR n77/78: 3.0 dBi

CP-OFDM: QPSK / 16QAM / 64QAM / 256QAM
DFT-s-OFDM: PI/2 BPSK / QPSK / 16QAM / 64QAM / 256 QAM

Type of Modulation

Remark:
1. 5G NR n77/n78 support HPUE mode for single carrier.

2. 5G NR n77/n78 support SA and NSA mode. The whole testing has assessed SA mode by referring

to the higher conducted power for conducted test items.
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All the supported ENDC combinations are verified conducted power, only the ENDC combination

with highest power is shown in the report.

5G NR n77/n78 support UL MIMO mode, and only supports CP-OFDM modulation in UL MIMO

mode.

1.5 Modification of EUT

No modifications are made to the EUT during all test items.

1.6 Maximum Conducted Power and Emission Designator

5G NR n77 — SCS 15k

PI/2 BPSK / QPSK

16QAM / 64QAM / 256QAM

BW Frequency Rande Maximum Emission Maximum Emission

(MH2) q (MHyz) 9 Conducted Designator Conducted Designator
Power(W) (99%0BW) Power(W) (99%0BW)

40 3720.00 ~ 3960.00 0.3112 38M5G7D 0.2443 38M6W7D

50 3725.01 ~ 3954.99 0.3184 48M2G7D 0.2472 48M3W7D

5G NR n77 — SCS 30k

Pl/2 BPSK / QPSK

16QAM / 64QAM / 256QAM

BW Frequency Range Maximum Emission Maximum Emission

(MH2) q (MHyz) 9 Conducted Designator Conducted Designator
Power(W) (99%0BW) Power(W) (99%0BW)

90 3745.02 ~ 3934.98 0.3133 87M5G7D 0.2443 87TM7WT7D

5G NR n78 — SCS 15k

PI/2 BPSK / QPSK

16QAM / 64QAM / 256QAM

BW Frequency Range Maximum Emission Maximum Emission

(MH2) q (MHyz) 9 Conducted Designator Conducted Designator
Power(W) (99%0BW) Power (W) (99%0BW)

40 3720.00 ~ 3780.00 0.3776 38M5G7D 0.2917 38M6W7D

50 3725.01 ~ 3774.99 0.3715 48M2G7D 0.2897 48M2W7D

5G NR n78 — SCS 30k

PI/2 BPSK / QPSK

16QAM / 64QAM / 256QAM

BW Frequency Range Maximum Emission Maximum Emission
(MH2) q (MHyz) 9 Conducted Designator Conducted Desighator
Power(W) (99%0BW) Power(W) (99%0BW)
90 3745.02 ~ 3754.98 0.3516 87M5G7D 0.2692 87M5W7D
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5G NR n77 — SCS 15k
UL MIMO QPSK 16QAM / 64QAM / 256QAM
BW Frequency Range Maximum Emission Maximum Emission
(MH2) q (MHyz) 9 Conducted Designator Conducted Designator
Power(W) (99%0BW) Power (W) (99%0BW)
40 3720.00 ~ 3960.00 0.2014 38M6G7D 0.1746 38M6W7D
50 3725.01 ~ 3954.99 0.1968 48M2G7D 0.1758 48M2W7D
5G NR n77 — SCS 30k
UL MIMO QPSK 16QAM / 64QAM / 256QAM
BW Frequency Range Maximum Emission Maximum Emission
(MH2) q (MHyz) 9 Conducted Designator Conducted Designator
Power(W) (99%0BW) Power(W) (99%0BW)
90 3745.02 ~ 3934.98 0.2028 90M3G7D 0.1820 90M2W7D
5G NR n78 — SCS 15k
UL MIMO QPSK 16QAM / 64QAM / 256QAM
BW Frequency Range Maximum Emission Maximum Emission
(MH2) q (MHyz) 9 Conducted Designator Conducted Designator
Power(W) (99%0BW) Power (W) (99%0BW)
40 3720.00 ~ 3780.00 0.2553 38M5G7D 0.2280 38M5W7D
50 3725.01 ~ 3774.99 0.2570 48M1G7D 0.2312 48M2W7D
5G NR n78 — SCS 30k
UL MIMO QPSK 16QAM / 64QAM / 256QAM
BW Frequency Range Maximum Emission Maximum Emission
(MH2) q (MHyz) 9 Conducted Designator Conducted Designator
Power(W) (99%0BW) Power (W) (99%0BW)
90 3745.02 ~ 3754.98 0.2344 87M6G7D 0.2099 87M6W7D

Note: All modulations have been tested, and only the worst test results of PSK & QAM are shown in the

report.
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1.7 Testing Location

Sporton International Inc. (ShenzZhen) is accredited to ISO/IEC 17025:2017 by American Association
for Laboratory Accreditation with Certificate Number 5145.01.

Test Firm Sporton International Inc. (ShenZhen)

101, 1st Floor, Block B, Building 1, No. 2, Tengfeng 4th Road, Fenghuang
Community, Fuyong Street, Baoan District, Shenzhen City, Guangdong
Province 518103 People’s Republic of China

TEL: +86-755-86066985

Test Site Location

Sporton Site No. FCC Designation No. RFCC tTef_t Flrlllﬂ
Test Site No. egistration No.
TH01-SZ CN1256 421272

1.8 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ 47 CFR Part 27

¢ ANSI C63.26-2015

‘ FCC KDB 971168 D01 Power Meas License Digital Systems v03r01

¢ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

Remark:

All test items were verified and recorded according to the standards and without any deviation during

the test.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items are performed according to KDB 971168 D01 Power

Meas License Digital Systems v03r01 with maximum output power.

5G Ba?l\%vzlgith Modulation RB # Test Channel
Test items NR PIl2 256
40,50,90 BPSK QPSK | 16QAM | 64QAM QAM 1 | Partial |Full] L M H
n77 Y Y v v \Y v \Y v v
Max. Output Power
n78 Y Y \Y v Y v \Y v v
26dB and 99% n77 \Y \ \ Y Y \ \
Bandwidth n78 \Y Y Y \Y \Y \ \
Conducted n77 \Y \Y \Y \Y \Y \Y \Y
Band Edge n78 Y Y \Y Y v \Y v
Conducted Spurious n77 v v v v v v v
Emission n78 \Y \Y Y \Y v \ \
1. The mark “v “ means that this configuration is chosen for testing
Note 2. The mark “-“ means that this bandwidth is not supported.
3. Alltest items are based on engineering evaluation.

2.2 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss between EUT
conducted output port and spectrum analyzer. With the offset compensation, the spectrum analyzer
reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.

Offset = RF cable loss.

Following shows an offset computation example with cable loss 8.9 dB.

Example :
Offset(dB) = RF cable loss(dB).
=8.9 (dB)
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2.3 Frequency List of Low/Middle/High Channels

5G n77 (15kHz) Channel and Frequency List
BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 648334 656000 663666
>0 Frequency 3725.01 3840 3954.99
G Channel 648000 656000 664000
Frequency 3720 3840 3960
5G n78(15kHz) Channel and Frequency List
BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 648334 650000 651666
>0 Frequency 3725.01 3750 3774.99
0 Channel 648000 650000 652000
Frequency 3720 3750 3780
5G n77(30kHz) Channel and Frequency List
BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 649668 656000 662332
%0 Frequency 3745.02 3840 3934.98
5G n78(30kHz) Channel and Frequency List
BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 649668 650000 650332
20 Frequency 3745.02 3750 3754.98
Sporton International Inc. (ShenzZhen) Page Number : 10 of 17
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.2 Test Setup

3.2.1 Conducted Output Power

= |

System Simulator EUT

3.2.2 Occupied Bandwidth, Conducted Band-Edge and Conducted Spurious Emission

L—f Power Divider
System Simulator - ")

EUT
i
Spectrum Analyzer
3.3 Test Result of Conducted Test
Please refer to Appendix A.
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3.4 Conducted Output Power and EIRP

3.4.1 Description of the Conducted Output Power Measurement and EIRP Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to
force the EUT transmitting at maximum output power. The measured power in the radio frequency on
the transmitter output terminals shall be reported.

The EIRP of mobile transmitters must not exceed 1 Watts for 5G NR n77/n78.

According to KDB 412172 D01 Power Approach,

EIRP = Pt + Gt — Lc, ERP = EIRP -2.15, where

Pt = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.4.2 Test Procedures

1. The testing follows ANSI C63.26 Section 5.2

2. The transmitter output port was connected to the system simulator.

3. Set EUT at maximum power through the system simulator.

4. Select lowest, middle, and highest channels for each band and different modulation.

5. Measure and record the power level from the system simulator.
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3.5 Occupied Bandwidth

3.5.1 Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB
below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.5.2 Test Procedures

1. The testing follows ANSI C63.26 Section 5.4

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3.  The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

4.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

5.  Set the detection mode to peak, and the trace mode to max hold.

6. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

7. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

8. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

9. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.
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3.6 Conducted Band Edge
3.6.1 Description of Conducted Band Edge Measurement

27.53(1)(2)

For mobile operations in the 3700-3980 MHz band, the conducted power of any emission outside the
licensee's authorized bandwidth shall not exceed —-13 dBm/MHz. Compliance with this paragraph is
based on the use of measurement instrumentation employing a resolution bandwidth of 1 megahertz
or greater. However, in the 1 megahertz bands immediately outside and adjacent to the licensee's
frequency block, the minimum resolution bandwidth for the measurement shall be either one percent
of the emission bandwidth of the fundamental emission of the transmitter or 350 kHz. In the bands
between 1 and 5 MHz removed from the licensee's frequency block, the minimum resolution

bandwidth for the measurement shall be 500 kHz.

3.6.2 Test Procedures

The testing follows ANSI C63.26 section 5.7

The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.

Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.

o o WD P

Beyond the 1 MHz band from the band edge, RBW=1MHz was used or a narrower RBW was
used (generally limited to no less than 1% of the OBW) and the measured power was
integrated over the full required measurement bandwidth.
6.  Set spectrum analyzer with RMS detector.
7. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
8.  Checked that all the results comply with the emission limit line.
Example:
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB) = -13dBm.
9.  When using the integration method, the starting frequency of the integration shall be centered

at one-half of the RBW away from the band edge.
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3.7 Conducted Spurious Emission

3.7.1 Description of Conducted Spurious Emission Measurement
The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a
frequency including its 10" harmonic.
3.7.2 Test Procedures
1. The testing follows ANSI C63.26 section 5.7
2. The EUT was connected to spectrum analyzer and system simulator via a power divider.
3. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
4. The middle channel for the highest RF power within the transmitting frequency was measured.
5. The conducted spurious emission for the whole frequency range was taken.
6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
7.  Setspectrum analyzer with RMS detector.
8.  Taking the record of maximum spurious emission.
9. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
10. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.
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4 List of Measuring Equipment

. . Calibration
Instrument | Manufacturer | Model No.| Serial No. [ Characteristics Date Test Date Due Date Remark
Spectrum Mar. 21, 2025~ Conducted
Analyzer R&S FSV40 101078 Apr. 09,2024 | "\ - 27. 2025 Apr. 08, 2025 (TH01.52)
Power Divider TOJOIN PS-25M-04 1 60.06.020.007 | (, 4511726 5GHZ |Dec. 24, 2024| Ma- 21, 2025~ | 53 Hgp5| Conducted
265 7 Mar. 27, 2025 (THO1-S2)
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5

Measurement Uncertainty

The measurement uncertainties shown below were calculated in accordance with the requirements of

ANSI 63.26-2015. All the measurement uncertainty value were shown with a coverage K=2 to indicate

95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Conducted Measurement

Test Item Uncertainty
Conducted Spurious Emission & Bandedge +1.34 dB
Occupied Channel Bandwidth +0.012 MHz
Conducted Power +1.34 dB
——————————— THE END -----------
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Appendix A. Test Results of Conducted Test

_ Temperature : 22~23°C
Test Engineer : Khan - —
Relative Humidity : 40~42%
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Software Version: 23.06.1602

FR1 N77 - SCS 15k

Transmitter Conducted Output Power and EIRP (GT - LC)=3.0dB

NR Band|sCs| 220 | Arfen &rﬁg) Modulation RB P%?,;‘edr‘(ﬁéerg) %%r\}\f’e‘fg\tﬁ? EIRP(dBm)|EIRP(W)
77 15 | 40 (648000 3720 |DFT-s-OFDM PI/2 BPSK|108@54 24.42 0.2767 27.42 0.5521
77 15 | 40 (648000 3720 |DFT-s-OFDM PI/2 BPSK| 1@1 24.03 0.2529 27.03 0.5047
77 15 | 40 [648000| 3720 |DFT-s-OFDM PI/2 BPSK| 1@214 23.88 0.2443 26.88 0.4875
77 15 | 40 |648000| 3720 DFT-s-OFDM QPSK |108@54 24.34 0.2716 27.34 0.5420
77 15 | 40 |648000( 3720 DFT-s-OFDM QPSK l@1 23.98 0.2500 26.98 0.4989
77 15 | 40 (648000 3720 DFT-s-OFDM QPSK | 1@214 23.76 0.2377 26.76 0.4742
77 15 | 40 |648000| 3720 | DFT-s-OFDM 16 QAM |108@54 23.39 0.2183 26.39 0.4355
77 15 | 40 |648000| 3720 | DFT-s-OFDM 16 QAM @1 23.15 0.2065 26.15 0.4121
77 15 | 40 [648000( 3720 | DFT-s-OFDM 16 QAM | 1@214 22.87 0.1936 25.87 0.3864
77 15 | 40 (656000 3840 |DFT-s-OFDM PI/2 BPSK|108@54 24.62 0.2897 27.62 0.5781
77 15 | 40 (656000 3840 |DFT-s-OFDM PI/2 BPSK| 1@1 23.99 0.2506 26.99 0.5000
77 15 | 40 [656000( 3840 |DFT-s-OFDM PI/2 BPSK|1@214 23.94 0.2477 26.94 0.4943
77 15 | 40 (656000 3840 DFT-s-OFDM QPSK [108@54 24.56 0.2858 27.56 0.5702
77 15 | 40 (656000 3840 DFT-s-OFDM QPSK l@1 23.9 0.2455 26.9 0.4898
77 15 | 40 (656000 3840 DFT-s-OFDM QPSK | 1@214 23.83 0.2415 26.83 0.4819
77 15 | 40 (656000 3840 | DFT-s-OFDM 16 QAM |108@54 23.61 0.2296 26.61 0.4581
77 15 | 40 |656000| 3840 | DFT-s-OFDM 16 QAM @1 23.07 0.2028 26.07 0.4046
77 15 | 40 [656000( 3840 | DFT-s-OFDM 16 QAM | 1@214 22.95 0.1972 25.95 0.3936
77 15 | 40 (664000 3960 |DFT-s-OFDM PI/2 BPSK|108@54 24.93 0.3112 27.93 0.6209
77 15 | 40 (664000 3960 |DFT-s-OFDM PI/2 BPSK| 1@1 24.28 0.2679 27.28 0.5346
77 15 | 40 (664000 3960 |DFT-s-OFDM PI/2 BPSK|1@214 24.41 0.2761 27.41 0.5508
77 15 | 40 (664000 3960 DFT-s-OFDM QPSK [108@54 24.84 0.3048 27.84 0.6081
77 15 | 40 |664000| 3960 DFT-s-OFDM QPSK @1 24.14 0.2594 27.14 0.5176
77 15 | 40 (664000 3960 DFT-s-OFDM QPSK | 1@214 24.33 0.2710 27.33 0.5408
77 15 | 40 (664000 3960 | DFT-s-OFDM 16 QAM |108@54 23.88 0.2443 26.88 0.4875
77 15 | 40 (664000 3960 | DFT-s-OFDM 16 QAM | 1@1 23.3 0.2138 26.3 0.4266
77 15 | 40 [664000( 3960 | DFT-s-OFDM 16 QAM | 1@214 23.47 0.2223 26.47 0.4436
77 15 | 50 [648334(3725.01|DFT-s-OFDM PI/2 BPSK|135@67 24.33 0.2710 27.33 0.5408
77 15 | 50 |648334|3725.01|DFT-s-OFDM P1/2 BPSK| 1@1 24.26 0.2667 27.26 0.5321
77 15 | 50 [648334(3725.01|DFT-s-OFDM PI/2 BPSK| 1@268 24.15 0.2600 27.15 0.5188
77 15 | 50 [648334(3725.01| DFT-s-OFDM QPSK [135@67 24.23 0.2649 27.23 0.5284
77 15 | 50 |648334|3725.01| DFT-s-OFDM QPSK 1@1 24.2 0.2630 27.2 0.5248
77 15 | 50 [648334(3725.01| DFT-s-OFDM QPSK | 1@268 24.09 0.2564 27.09 0.5117
77 15 | 50 |648334|3725.01| DFT-s-OFDM 16 QAM |135@67 23.28 0.2128 26.28 0.4246
77 15 | 50 [648334(3725.01| DFT-s-OFDM 16 QAM @1 23.32 0.2148 26.32 0.4285
77 15 | 50 [648334(3725.01| DFT-s-OFDM 16 QAM | 1@268 23.21 0.2094 26.21 0.4178
77 15 | 50 [656000| 3840 |DFT-s-OFDM PI/2 BPSK|135@67 24.61 0.2891 27.61 0.5768
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77 15 | 50 (656000 3840 |DFT-s-OFDM PI/2 BPSK| 1@1 24.19 0.2624 27.19 0.5236
77 15 | 50 (656000 3840 |DFT-s-OFDM PI/2 BPSK| 1@268 24.11 0.2576 27.11 0.5140
77 15 | 50 |656000( 3840 DFT-s-OFDM QPSK |135@67 24.56 0.2858 27.56 0.5702
77 15 | 50 |656000( 3840 DFT-s-OFDM QPSK l@1 24.16 0.2606 27.16 0.5200
77 15 | 50 |656000( 3840 DFT-s-OFDM QPSK | 1@268 24.04 0.2535 27.04 0.5058
77 15 | 50 (656000 3840 | DFT-s-OFDM 16 QAM |135@67 23.6 0.2291 26.6 0.4571
77 15 | 50 (656000 3840 | DFT-s-OFDM 16 QAM | 1@1 23.33 0.2153 26.33 0.4295
77 15 | 50 (656000 3840 | DFT-s-OFDM 16 QAM | 1@268 23.23 0.2104 26.23 0.4198
77 15 | 50 |663666|3954.99|DFT-s-OFDM PI1/2 BPSK|135@67 25.03 0.3184 28.03 0.6353
77 15 | 50 |663666|3954.99|DFT-s-OFDM PI/2 BPSK| 1@1 24.55 0.2851 27.55 0.5689
77 15 | 50 |663666|3954.99|DFT-s-OFDM PI/2 BPSK| 1@268 24.72 0.2965 27.72 0.5916
77 15 | 50 |663666|3954.99| DFT-s-OFDM QPSK |135@67 24.92 0.3105 27.92 0.6194
77 15 | 50 |663666|3954.99| DFT-s-OFDM QPSK @1 24.4 0.2754 27.4 0.5495
77 15 | 50 |663666(3954.99| DFT-s-OFDM QPSK | 1@268 24.58 0.2871 27.58 0.5728
77 15 | 50 |663666|3954.99| DFT-s-OFDM 16 QAM |135@67 23.93 0.2472 26.93 0.4932
77 15 | 50 |663666|3954.99| DFT-s-OFDM 16 QAM | 1@1 23.57 0.2275 26.57 0.4539
77 15 | 50 |663666|3954.99| DFT-s-OFDM 16 QAM | 1@268 23.75 0.2371 26.75 0.4732
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
77 15 40 656000 3840.0 CF(’?‘S;‘?M 216@0 38.528 30.84
77 15 40 656000 3840.0 Cfé%i?wM 216@0 38.628 30.81
77 15 40 656000 3840.0 C&%’Z?WM 216@0 38.495 39.81
77 15 40 656000 3840.0 %EéOQFE,\'X' 216@0 38.608 39.77
77 15 50 656000 3840.0 CPQ'SEEM 270@0 48.227 49.67
77 15 50 656000 3840.0 CE%Z%M 270@0 48.023 49.64
77 15 50 656000 3840.0 C&%’Z?MM 270@0 48.265 49.87
77 15 50 656000 3840.0 %Eéogm" 270@0 48.029 49.68
Sporton International Inc. (ShenZhen) Page Number : Al1-3 of 29

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : ZMOFM350GL



samranis. FCC RF Test Report Report No. : FG531822B

N77(40M)_CP- N77(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

Center 384000 GHz #Video BW 13000 MHz" Span 80 MHz, [Center 3.84000 GHz #Video BW 1.3000 MHz" Span B0 MHz|
[#Res BW 430,00 kHz Sweep 1.00 ms (1001 pts) #Res BW 430,00 kHz Sweep 1,00 ms (1001 pis)

2 Matrics "
Ocaupied Bandwidth

Total Paver

Mar Z
LIABAM |5

N77(40M)_CP-OFDM_64 N77(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiten. 4068

Scale/Div 10.0 B

#Video BW 13000 MHz" Span 80 MHz, [Center 3.84000 GHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 430,00 kHz Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer
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N77(50M)_CP- N77(50M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

Center 384000 GHz #Video BW 16000 MHz" Span 100 MHz| [Center 3.84000 GHz #Video BW 1.6000 MHz" Span 100 MHz]
[#Res BW 510,00 kHz Sweep 1.00 ms (1001 pts) #Res BW 510,00 kHz Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(50M)_CP-OFDM_64 N77(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

#Video BW 16000 MHz" Span 100 MHz| [Center 3.84000 GHz #Video BW 1.6000 MHz" Span 100 MHz]
Sweep 1.00 ms (1001 pts) #Res BW 510,00 kHz Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer
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Report No

.. FG531822B

Conducted Spurious Emissions

NR SCS
Band (kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

77

15

40

648000

3720.0

DFT-s-
OFDM 1@0
BPSK

see graph

77

15

40

648000

3720.0

OFDM 1@0

see graph

PASS

77

15

40

648000

3720.0

OFDM 1@0

see graph

PASS

77

15

40

648000

3720.0

OFDM 1@0

see graph

77

15

40

648000

3720.0

OFDM 1@0

see graph

PASS

77

15

40

648000

3720.0

OFDM 1@0

see graph

PASS

77

15

40

656000

3840.0

OFDM 1@0

see graph

77

15

40

656000

3840.0

OFDM 1@0

see graph

PASS

77

15

40

656000

3840.0

OFDM 1@0

see graph

PASS

77

15

40

656000

3840.0

OFDM 1@0

see graph

7

15

40

656000

3840.0

OFDM 1@0

see graph

PASS

7

15

40

656000

3840.0

OFDM 1@0

see graph

PASS

7

15

40

664000

3960.0

OFDM 1@0

see graph

7

15

40

664000

3960.0

OFDM 1@0

see graph

PASS

7

15

40

664000

3960.0

OFDM 1@0

see graph

PASS

7

15

40

664000

3960.0

OFDM 1@0

see graph

7

15

40

664000

3960.0

OFDM 1@0

see graph

PASS

7

15

40

664000

3960.0

OFDM 1@0

see graph

PASS

7

15

50

648334

3725.01

OFDM 1@0

see graph

7

15

50

648334

3725.01

OFDM 1@0

see graph

PASS
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77

15

50

648334

3725.01

1@0

see graph

PASS

77

15

50

648334

3725.01

1@0

see graph

77

15

50

648334

3725.01

1@0

see graph

PASS

77

15

50

648334

3725.01

1@0

see graph

PASS

77

15

50

656000

3840.0

1@0

see graph

77

15

50

656000

3840.0

1@0

see graph

PASS

77

15

50

656000

3840.0

1@0

see graph

PASS

77

15

50

656000

3840.0

1@0

see graph

77

15

50

656000

3840.0

1@0

see graph

PASS

77

15

50

656000

3840.0

1@0

see graph

PASS

77

15

50

663666

3954.99

1@0

see graph

77

15

50

663666

3954.99

1@0

see graph

PASS

7

15

50

663666

3954.99

1@0

see graph

PASS

7

15

50

663666

3954.99

1@0

see graph

7

15

50

663666

3954.99

1@0

see graph

PASS

7

15

50

663666

3954.99

1@0

see graph

PASS
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N77(40M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH
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N77(40M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Mid_CH
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N77(40M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH
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N77(50M)_DFT-s-
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N77(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT it Poer (RAS][;
RT - oD O 0 0

v 150908
Ref Level 30.00 dBm

N77(50M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width Function Vaiue

N77(50M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Mid_CH

1001

= Power (WS
o -
Run .

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 39,800 GHz|

Swesp 347 ms (40001 ps)]

Mode Trace Scake Function
i m

N77(50M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run
.

Video BW 3.0 MHZ'

Function Functian Width

Function Vaue
Em

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFM350GL

Page Number 1 Al-12 of 29



samranis. FCC RF Test Report Report No. : FG531822B

N77(50M)_DFT-s- N77(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_BPSK_Edge 1RB_Left_High CH

g Hokd 1001
Trg Free Run

g Type: Power (MSI
W

Video BW 3.0 MKz Video BW 3.0 MHZ' Stop 39.800 GH
7 Sweep 347 ms (40001 pts)

Function Function Width Function Vaiue Function Functian Width Function Vaue
i E m

N77(50M)_DFT-s- N77(50M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left_High CH

b Ref Ly Offset 15,60 B
Scale/Div 10 4B Ref Level 30,00 dBim

Video BW 3.0 MKz 20,0 2000 Video BW 3.0 MHZ' Stop 39.800 GH
0 WH: Sweep 347 ms (40001 pts)

Function Function Width Function Vaiue Mode Trace Scake ¥ Function Funclian Widh Function Vaue
T N1 f e

3
4
g Cm?

Sporton International Inc. (ShenZhen) Page Number : A1-13 of 29
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : ZMOFM350GL



samranis. FCC RF Test Report Report No

.. FG531822B

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result
Band (kHz) (MHz) (MHz)

Verdict

7 15 40 648000 3720.0 OFDM 1@0 see graph

PASS

7 15 40 648000 3720.0 OFDM 1@0 see graph

PASS

7 15 40 648000 3720.0 OFDM 216@0 see graph

PASS

77 15 40 648000 3720.0 OFDM 216@0 see graph

PASS

7 15 40 664000 3960.0 OFDM 1@215 see graph

PASS

7 15 40 664000 3960.0 OFDM 1@215 see graph

PASS

7 15 40 664000 3960.0 OFDM 216@0 see graph

PASS

7 15 40 664000 3960.0 OFDM 216@0 see graph

PASS

77 15 50 648334 3725.01 OFDM 1@0 see graph

PASS

77 15 50 648334 3725.01 OFDM 1@0 see graph

PASS

77 15 50 648334 3725.01 OFDM 270@0 see graph

PASS

77 15 50 648334 3725.01 OFDM 270@0 see graph

PASS

77 15 50 663666 3954.99 OFDM 1@269 see graph

PASS

77 15 50 663666 3954.99 OFDM 1@269 see graph

PASS

77 15 50 663666 3954.99 OFDM 270@0 see graph

PASS

77 15 50 663666 3954.99 OFDM 270@0 see graph

PASS
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samranis. FCC RF Test Report

Report No. : FG531822B

N77(40M)_DFT-s-

s 08 Tng: Frae Run
Gale: OF

Ref Lyl Offset 15.81 dB
Ref Value 30.00 dBm

| Start 3.600 GHz
4 Range Tabls

Measure Trase
Trace Type
Avmiliade

N77(40M)_DFT-s-

s 08 Tng: Frae Run
Gale: OF

Ref Lyl Offset 15.09 4B
Ref Vialue 30.00 dBm

| Start 3.600 GHz
4 Range Tabls

OFDM_BPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Edge_1RB_Left_Low_CH

Stop 3,600 GHz

N77(40M)_DFT-s-OFDM_BPSK
_Edge 1RB_Left Low CH_cHP_PAss

Aiten. 3068
HPNO: Fast

Ref Lyl Offset 15.61 8

Scale/Div 10.0 B Ref Value 30.00 dBm

0 GHE 2Video B 91.000 kHz* Span 700 kHz]
000 kHz Sweep 1,00 ms (1001 pis)|

N77(40M)_DFT-s-OFDM_QPSK
_Edge_1RB_Left Low_CH_cHP_PASS

Aiten. 3068
HPNO: Fast

Ref Lyl Offset 15.69 8
Ref Value 30.00 dBm

0 GHE 2Video B 91.000 kHz* Span 700 kHz]
000 kHz Sweep 1,00 ms (1001 pis)|

Sporton International Inc. (ShenzZhen)
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FCC ID : ZMOFM350GL
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samranis. FCC RF Test Report Report No. : FG531822B

N77(40M)_DFT-s- N77(40M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Asn: 3068

Ref Lyl Offset 15.09 4B
Ref Vialue 30.00 dBm

Ref Lyl Offset 15.69 8
Ref Value 30.00 dBm

Start 3.600 GHz Start 3,600 GHz

AMRageTtle v

40 Rangs Table

Measure Trase
Trace Type
Avmiliade

N77(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Aiten. 3068
HPNO: Fast

s 08 Tng: Frae Run
Gale: OF

Cor o
Freq Ref. It

Ref Lyl Offset 15.09 4B
Ref Vialue 30.00 dBm

Ref Lyl Offset 15.69 8
Ref Value 30.00 dBm

Start 3.880 GHz

40 Range Teble

uideo BW 91.000 kHz' $pan 700 kHz]
Sweep 1.00 ms (1001 pts)
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samranis. FCC RF Test Report Report No. : FG531822B

N77(40M)_DFT-s- N77(40M)_DFT-s-OFDM_QPSK
OFDM_QPSK_Edge_1RB_Right_High_CH Edge_1RB_Right_High_CH_cHP_PAss

s 08 Tng: Frae Run Aiten. 30 68
Gale: OF

HPNO: Fast

Ref Lyl Offset 15.09 4B
Ref Vialue 30.00 dBm

Ref Lyl Offset 15.69 8
Scale/Div 10.0 B Ref Value 30.00 dBm

Start 3.880 GHz Stop 4,080 GHz
N Range Tebie L 1
A Feon 0 GHE 2Video B 91.000 kHz* Span 700 kHz]

Measure Trase 000 kHz Sweep 1.00 ms (1001 pts)

Trace Type
Ampliude

N77(40M)_DFT-s- N77(40M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

s 08 Tng: Frae Run
Gale: OF

Ref Lyl Offset 15.09 4B
Ref Vialue 30.00 dBm

Ref Lyl Offset 15.69 8
Ref Value 30.00 dBm

start 3,880 GHz Stop 4,080 GHz|
AMRageTtle v

Stop 4.080 GHz
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samranis. FCC RF Test Report Report No. : FG531822B

N77(50M)_DFT-s- N77(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectum
Sputos|
Alten: 30 &8 Adten: 30 68

Ref Lyl Offset 15.65 8
Scale/Div 10.0 48

ScaleiOv 10.0 B Ref Value 30.00 dBm

Start 3.600 GHz

Stop 3800 GHz|
4 Rarge Tabls

N77(50M)_DFT-s- N77(50M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Asn: 3068 Aiten. 3068

L RefLvl Ofset 15.00 B
ScaisiDiv 100 08 Ref Valus 30.00 dam
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Report No. : FG531822B

N77(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Asn: 3068

Scale/Div 10.0 48

| Start 3.880 GHz Stop 4.080 GHz,
4 Range Tabls

N77(50M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

Asn: 3068

A Range
ScalelDiv 10.0 08

Stop 4,080 GHz

N77(50M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High CH
Specinum
Spurious

Aiten. 3068

Ref Lyl Offset 15.69 8

ScaleiOv 10.0 B Ref Value 30.00 dBm

N77(50M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Aiten. 3068

Ref Lyl Offset 15.69 8
Ref Value 30.00 dBm

Stop 4.080 GHz
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samranis. FCC RF Test Report Report No. : FG531822B

FR1 N77 - SCS 30k

Transmitter Conducted Output Power and EIRP (GT - LC)=3.0dB

NR Band SCS (ronC  Arfen (mg) Modulation RB P%wedr‘(’géerg) %%’\]\?e“r‘(:\t;;’ EIRP(dBm) EIRP(W)
77 30 90 649668 3745.02 DFT-s-OFDM PI/2 BPSK 120@60 24.42 0.2767 27.42 0.5521
77 30 90 649668 3745.02 DFT-s-OFDM PI/2 BPSK 1@1 24.08 0.2559 27.08 0.5105
77 30 90 649668 3745.02 DFT-s-OFDM PI/2 BPSK 1@243 24.33 0.2710 27.33 0.5408
77 30 90 649668 3745.02 DFT-s-OFDM QPSK 120@60 24.34 0.2716 27.34 0.5420
77 30 90 649668 3745.02 DFT-s-OFDM QPSK @1 24 0.2512 27 0.5012
77 30 90 649668 3745.02 DFT-s-OFDM QPSK  1@243 24.27 0.2673 27.27 0.5333
77 30 90 649668 3745.02 DFT-s-OFDM 16 QAM 120@60 23.32 0.2148 26.32 0.4285
77 30 90 649668 3745.02 DFT-s-OFDM 16 QAM  1@1 22.95 0.1972 25.95 0.3936
77 30 90 649668 3745.02 DFT-s-OFDM 16 QAM  1@243 23.14 0.2061 26.14 0.4111
77 30 90 656000 3840 DFT-s-OFDM PI/2 BPSK 120@60 24.69 0.2944 27.69 0.5875
77 30 90 656000 3840 DFT-s-OFDM PI/2BPSK 1@1 24.01 0.2518 27.01 0.5023
77 30 90 656000 3840 DFT-s-OFDM PI/2BPSK 1@243 24.13 0.2588 27.13 0.5164
77 30 90 656000 3840 DFT-s-OFDM QPSK  120@60 24.56 0.2858 27.56 0.5702
77 30 90 656000 3840 DFT-s-OFDM QPSK l@1 23.88 0.2443 26.88 0.4875
77 30 90 656000 3840 DFT-s-OFDM QPSK  1@243 23.94 0.2477 26.94 0.4943
77 30 90 656000 3840 DFT-s-OFDM 16 QAM 120@60 23.56 0.2270 26.56 0.4529
77 30 90 656000 3840 DFT-s-OFDM 16 QAM 1@1 22.82 0.1914 25.82 0.3819
77 30 90 656000 3840 DFT-s-OFDM 16 QAM 1@243 22.81 0.1910 25.81 0.3811
77 30 90 662332 3934.98 DFT-s-OFDM PI/2 BPSK 120@60 24.96 0.3133 27.96 0.6252
77 30 90 662332 3934.98 DFT-s-OFDM PI/2BPSK 1@1 23.99 0.2506 26.99 0.5000
77 30 90 662332 3934.98 DFT-s-OFDM PI/2 BPSK 1@243 24.61 0.2891 27.61 0.5768
77 30 90 662332 3934.98 DFT-s-OFDM QPSK 120@60 24.88 0.3076 27.88 0.6138
77 30 90 662332 3934.98 DFT-s-OFDM QPSK 1@1 23.88 0.2443 26.88 0.4875
77 30 90 662332 3934.98 DFT-s-OFDM QPSK  1@243 24.46 0.2793 27.46 0.5572
77 30 90 662332 3934.98 DFT-s-OFDM 16 QAM 120@60 23.88 0.2443 26.88 0.4875
77 30 90 662332 3934.98 DFT-s-OFDM 16 QAM  1@1 22.78 0.1897 25.78 0.3784
77 30 90 662332 3934.98 DFT-s-OFDM 16 QAM 1@243 23.32 0.2148 26.32 0.4285
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samranis. FCC RF Test Report Report No. : FG531822B

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
77 30 90 656000 3840.0 CP-OFDM 245@0 87.472 90.19
QPSK
CP-OFDM
77 30 90 656000 3840.0 16 QAM 245@0 87.265 90.15
CP-OFDM
7 30 90 656000 3840.0 64 QAM 245@0 87.701 90.34
CP-OFDM
7 30 90 656000 3840.0 256 QAM 245@0 87.521 90.2
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N77(90M)_CP- N77(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

Center 384000 GHz #Video BW 3,000 MHz" Span 180 MHz] Center 3.84000 GHz #Video BW 3.0000 MHz"

Span 180 MHz
[#Res BW 910,00 kHz Sweep 1.00 ms (1001 pts) #Res BW 910.00 kHz

Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(90M)_CP-OFDM_64 N77(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiten. 4068

Scale/Div 10.0 B

#Video BW 3,000 MHz"

Span | #Video BW 3.0000 MHz" Span 180 M)
Sweep 1.00 ms ) R Sweep 1,00 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report

Report No

.. FG531822B

Conducted Spurious Emissions

NR SCS Bandwidth
Band (kHz) (MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

77 30 90

649668

3745.02

DFT-s-
OFDM 1@0
BPSK

see graph

77 30 90

649668

3745.02

OFDM 1@0

see graph

PASS

77 30 90

649668

3745.02

OFDM 1@0

see graph

PASS

7 30 90

649668

3745.02

OFDM 1@0

see graph

7 30 90

649668

3745.02

OFDM 1@0

see graph

PASS

7 30 90

649668

3745.02

OFDM 1@0

see graph

PASS

7 30 90

656000

3840.0

OFDM 1@0

see graph

7 30 90

656000

3840.0

OFDM 1@0

see graph

PASS

7 30 90

656000

3840.0

OFDM 1@0

see graph

PASS

77 30 90

656000

3840.0

OFDM 1@0

see graph

77 30 90

656000

3840.0

OFDM 1@0

see graph

PASS

77 30 90

656000

3840.0

OFDM 1@0

see graph

PASS

77 30 90

662332

3934.98

OFDM 1@0

see graph

77 30 90

662332

3934.98

OFDM 1@0

see graph

PASS

77 30 90

662332

3934.98

OFDM 1@0

see graph

PASS

77 30 90

662332

3934.98

OFDM 1@0

see graph

77 30 90

662332

3934.98

OFDM 1@0

see graph

PASS

77 30 90

662332

3934.98

OFDM 1@0

see graph

PASS
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Report No. : FG531822B

N77(90M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH
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N77(90M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT !'IWI‘ In Power (RAS)|
RT . [CowpngDC 0 f "

v 158808
Ref Level 30.00 dBm

N77(90M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left Mid_CH

[Spectrum Anaiyzer 1
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C 00100

RT o o 3 A
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N77(90M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Mid_CH
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100100
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Scale/Div 10 dB
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Mode Trace Scake Y Function
i B dEm

N77(90M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectrum Anaiyzer 1
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S8 dBm
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N77(90M)_DFT-s- N77(90M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_BPSK_Edge 1RB_Left_High CH

g Hokd 1001
Trg Free Run

g Type: Power (MSI
W

Video BW 3.0 MKz Video BW 3.0 MHZ' Stop 39.800 GH
7 Sweep 347 ms (40001 pts)

Function Function Width Function Vaiue Mode Trace Scake Function Funclian Widh Function Vaue
i E dEm

N77(90M)_DFT-s- N77(90M)_DFT-s-
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Ref Level 30.00 dBm ScaleDiv 10 d8
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3
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samranis. FCC RF Test Report Report No. : FG531822B
Conducted Band Edge
NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

77 30 90 649668 3745.02 OFDM 1@0 see graph PASS
BPSK
DFT-s-

77 30 90 649668 3745.02 OFDM 1@0 see graph PASS
QPSK
DFT-s-

77 30 90 649668 3745.02 OFDM 240@0 see graph PASS
BPSK
DFT-s-

77 30 90 649668 3745.02 OFDM 240@0 see graph PASS
QPSK
DFT-s-

77 30 90 662332 3934.98 OFDM 1@244 see graph PASS
BPSK
DFT-s-

77 30 90 662332 3934.98 OFDM 1@244 see graph PASS
QPSK
DFT-s-

77 30 90 662332 3934.98 OFDM 240@0 see graph PASS
BPSK
DFT-s-

77 30 90 662332 3934.98 OFDM 240@0 see graph PASS
QPSK
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N77(90M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Asn: 3068

Scale/Div 10.0 48

| Start 3.600 GHz
4 Range Tabls

N77(90M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Asn: 3068

A Range
ScalelDiv 10.0 08

Stop 3,600 GHz

N77(90M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH
Specinum
Spurious

Aiten. 3068

Ref Lyl Offset 15.65 08
ScaleiOv 10.0 B Ref Value 30.00 dBm

Stop 3.800 GHz

Tra

Amplitu

N77(90M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Aiten. 3068

Ref Lyl Offset 15.65 8
Ref Value 30.00 dBm

Stop 3.800 GHz
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N77(90M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Asn: 3068

Scale/Div 10.0 48

| Start 3.880 GHz
4 Range Tabls

N77(90M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

Asn: 3068

A Range
ScalelDiv 10.0 08

N77(90M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High CH
Specinum
Spurious

Aiten. 3068

Ref Lyl Offset 15.67 o8
ScaleiOv 10.0 B Ref Value 30.00 dBm

Stop 4.080 GHz

Tra

Amplitg

N77(90M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Aiten. 3068

Ref Lyl Offset 15.65 08
Ref Value 30.00 dBm

Stop 4.080 GHz
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samranis. FCC RF Test Report

Report No. : FG531822B

Software Version: 23.06.1602

FR1 N77 - SCS 15k

LTE Band: 2, LTE BW: 10M, LTE ARFCN: Mid

Transmitter Conducted Output Power and EIRP (GT - LC)=3.0dB

NR Band|SCS|oand | Arfen (mg) Modulation RB P%wedrt(’géerg) g%’\]\?;‘g\t;;’ EIRP(dBm)|EIRP(W)
77 15 | 40 [648000| 3720 |DFT-s-OFDM PI/2 BPSK|108@54 2431 0.2698 27.31 0.5383
77 15 | 40 [648000( 3720 |DFT-s-OFDM PI/2 BPSK| 1@1 23.88 0.2443 26.88 0.4875
77 15 | 40 [648000( 3720 |DFT-s-OFDM PI/2 BPSK| 1@214 23.65 0.2317 26.65 0.4624
77 15 | 40 |648000| 3720 DFT-s-OFDM QPSK [108@54 24.14 0.2594 27.14 0.5176
77 15 | 40 |648000| 3720 DFT-s-OFDM QPSK l1@1 23.71 0.2350 26.71 0.4688
77 15 | 40 (648000 3720 DFT-s-OFDM QPSK | 1@214 23.55 0.2265 26.55 0.4519
77 15 | 40 (648000 3720 | DFT-s-OFDM 16 QAM |108@54 23.11 0.2046 26.11 0.4083
77 15 | 40 (648000 3720 | DFT-s-OFDM 16 QAM | 1@1 22.83 0.1919 25.83 0.3828
77 15 | 40 (648000 3720 | DFT-s-OFDM 16 QAM | 1@214 22.64 0.1837 25.64 0.3664
77 15 | 40 (656000 3840 |DFT-s-OFDM PI/2 BPSK|108@54 24.29 0.2685 27.29 0.5358
77 15 | 40 (656000 3840 |DFT-s-OFDM PI/2 BPSK| 1@1 23.72 0.2355 26.72 0.4699
77 15 | 40 [656000( 3840 |DFT-s-OFDM PI/2 BPSK|1@214 23.56 0.2270 26.56 0.4529
77 15 | 40 (656000 3840 DFT-s-OFDM QPSK [108@54 24.16 0.2606 27.16 0.5200
77 15 | 40 |656000| 3840 DFT-s-OFDM QPSK @1 23.52 0.2249 26.52 0.4487
77 15 | 40 (656000 3840 DFT-s-OFDM QPSK | 1@214 23.39 0.2183 26.39 0.4355
77 15 | 40 [656000| 3840 | DFT-s-OFDM 16 QAM (108@54 23.12 0.2051 26.12 0.4093
77 15 | 40 |656000| 3840 | DFT-s-OFDM 16 QAM @1 22.62 0.1828 25.62 0.3648
77 15 | 40 (656000 3840 | DFT-s-OFDM 16 QAM | 1@214 225 0.1778 255 0.3548
77 15 | 40 (664000 3960 |DFT-s-OFDM PI/2 BPSK|108@54 24.57 0.2864 27.57 0.5715
77 15 | 40 (664000 3960 |DFT-s-OFDM PI/2 BPSK| 1@1 23.94 0.2477 26.94 0.4943
77 15 | 40 (664000 3960 |DFT-s-OFDM PI/2 BPSK|1@214 24 0.2512 27 0.5012
77 15 | 40 (664000 3960 DFT-s-OFDM QPSK |108@54 24.45 0.2786 27.45 0.5559
77 15 | 40 (664000 3960 DFT-s-OFDM QPSK l@1 23.75 0.2371 26.75 0.4732
77 15 | 40 |664000| 3960 DFT-s-OFDM QPSK | 1@214 23.82 0.2410 26.82 0.4808
77 15 | 40 |664000| 3960 | DFT-s-OFDM 16 QAM |108@54 23.37 0.2173 26.37 0.4335
77 15 | 40 |664000| 3960 | DFT-s-OFDM 16 QAM @1 22.79 0.1901 25.79 0.3793
77 15 | 40 [664000( 3960 | DFT-s-OFDM 16 QAM | 1@214 22.91 0.1954 25.91 0.3899
77 15 | 50 [648334(3725.01|DFT-s-OFDM PI/2 BPSK|135@67 24.28 0.2679 27.28 0.5346
77 15 | 50 [648334(3725.01|DFT-s-OFDM PI/2 BPSK| 1@1 24.03 0.2529 27.03 0.5047
77 15 | 50 |648334|3725.01|DFT-s-OFDM PI1/2 BPSK| 1@268 23.99 0.2506 26.99 0.5000
77 15 | 50 [648334(3725.01| DFT-s-OFDM QPSK [135@67 24.08 0.2559 27.08 0.5105
77 15 | 50 |648334(3725.01| DFT-s-OFDM QPSK l@1 23.93 0.2472 26.93 0.4932
77 15 | 50 |648334(3725.01| DFT-s-OFDM QPSK | 1@268 23.89 0.2449 26.89 0.4887
77 15 | 50 [648334(3725.01| DFT-s-OFDM 16 QAM (135@67 23.1 0.2042 26.1 0.4074
77 15 | 50 [648334(3725.01| DFT-s-OFDM 16 QAM @1 23.04 0.2014 26.04 0.4018
77 15 | 50 [648334(3725.01| DFT-s-OFDM 16 QAM | 1@268 22.93 0.1963 25.93 0.3917
77 15 | 50 |656000| 3840 |DFT-s-OFDM PI/2 BPSK|135@67 24.33 0.2710 27.33 0.5408

Sporton International Inc. (ShenZhen) Page Number : A2-10of 3

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFM350GL




samranis. FCC RF Test Report Report No. : FG531822B

77 15 | 50 (656000 3840 |DFT-s-OFDM PI/2 BPSK| 1@1 23.94 0.2477 26.94 0.4943
77 15 | 50 (656000 3840 |DFT-s-OFDM PI/2 BPSK| 1@268 23.76 0.2377 26.76 0.4742
77 15 | 50 |656000( 3840 DFT-s-OFDM QPSK |135@67 24.16 0.2606 27.16 0.5200
77 15 | 50 |656000( 3840 DFT-s-OFDM QPSK l@1 23.79 0.2393 26.79 0.4775
77 15 | 50 |656000( 3840 DFT-s-OFDM QPSK | 1@268 23.63 0.2307 26.63 0.4603
77 15 | 50 |656000| 3840 | DFT-s-OFDM 16 QAM |135@67 23.21 0.2094 26.21 0.4178
77 15 | 50 (656000 3840 | DFT-s-OFDM 16 QAM | 1@1 22.92 0.1959 25.92 0.3908
77 15 | 50 (656000 3840 | DFT-s-OFDM 16 QAM | 1@268 22.76 0.1888 25.76 0.3767
77 15 | 50 |663666|3954.99|DFT-s-OFDM PI/2 BPSK|135@67 24.65 0.2917 27.65 0.5821
77 15 | 50 |663666|3954.99|DFT-s-OFDM PI/2 BPSK| 1@1 24.15 0.2600 27.15 0.5188
77 15 | 50 |663666|3954.99|DFT-s-OFDM PI/2 BPSK| 1@268 24.31 0.2698 27.31 0.5383
77 15 | 50 |663666|3954.99| DFT-s-OFDM QPSK |135@67 24.47 0.2799 27.47 0.5585
77 15 | 50 |663666|3954.99| DFT-s-OFDM QPSK l@1 23.99 0.2506 26.99 0.5000
77 15 | 50 |663666|3954.99| DFT-s-OFDM QPSK | 1@268 24.11 0.2576 27.11 0.5140
77 15 | 50 |663666|3954.99| DFT-s-OFDM 16 QAM |135@67 23.48 0.2228 26.48 0.4446
77 15 | 50 |663666|3954.99| DFT-s-OFDM 16 QAM | 1@1 23.06 0.2023 26.06 0.4036
77 15 | 50 |663666|3954.99| DFT-s-OFDM 16 QAM | 1@268 23.16 0.2070 26.16 0.4130
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FR1 N77 - SCS 30k

LTE Band: 2, LTE BW: 10M, LTE ARFCN: Mid

Transmitter Conducted Output Power and EIRP (GT - LC)=3.0dB

NR Band|SCS \?v?;?n Arfen (,'\:Arﬁ‘;) Modulation RB P%wedrt(’géerg) %‘g’;\j’e“r‘(:\tf,? EIRP(dBm)|EIRP(W)
77 30 | 90 |649668|3745.02|DFT-s-OFDM PI/2 BPSK|120@60 24.42 0.2767 27.42 0.5521
77 30 | 90 |649668|3745.02|DFT-s-OFDM PI/2 BPSK| 1@1 23.99 0.2506 26.99 0.5000
77 30 | 90 |649668|3745.02|DFT-s-OFDM PI/2 BPSK| 1@243 24.21 0.2636 27.21 0.5260
77 30 | 90 |649668|3745.02| DFT-s-OFDM QPSK [120@60 24.3 0.2692 27.3 0.5370
77 30 | 90 [649668|3745.02| DFT-s-OFDM QPSK l@1 23.85 0.2427 26.85 0.4842
77 30 | 90 [649668|3745.02| DFT-s-OFDM QPSK |1@243 24.11 0.2576 27.11 0.5140
77 30 | 90 |649668|3745.02| DFT-s-OFDM 16 QAM [120@60 23.28 0.2128 26.28 0.4246
77 30 | 90 |649668|3745.02| DFT-s-OFDM 16 QAM | 1@1 22.79 0.1901 25.79 0.3793
77 30 | 90 |649668(3745.02| DFT-s-OFDM 16 QAM | 1@243 23.05 0.2018 26.05 0.4027
77 30 | 90 [656000| 3840 |DFT-s-OFDM PI/2 BPSK|120@60 24.52 0.2831 27.52 0.5649
77 30 | 90 [656000| 3840 |DFT-s-OFDM PI/2BPSK| 1@1 23.96 0.2489 26.96 0.4966
77 30 | 90 |656000| 3840 |DFT-s-OFDM PI/2 BPSK|1@243 23.8 0.2399 26.8 0.4786
77 30 | 90 [656000| 3840 DFT-s-OFDM QPSK |120@60 24.44 0.2780 27.44 0.5546
77 30 | 90 [656000| 3840 DFT-s-OFDM QPSK l@1 23.82 0.2410 26.82 0.4808
77 30 | 90 [656000| 3840 DFT-s-OFDM QPSK | 1@243 23.7 0.2344 26.7 0.4677
77 30 | 90 [656000| 3840 | DFT-s-OFDM 16 QAM [120@60 23.41 0.2193 26.41 0.4375
77 30 | 90 [656000| 3840 | DFT-s-OFDM 16 QAM | 1@1 22.74 0.1879 25.74 0.3750
77 30 | 90 |656000| 3840 | DFT-s-OFDM 16 QAM | 1@243 22.67 0.1849 25.67 0.3690
77 30 | 90 [662332|3934.98|DFT-s-OFDM PI/2 BPSK|120@60 24.71 0.2958 27.71 0.5902
77 30 | 90 [662332(3934.98|DFT-s-OFDM PI/2 BPSK| 1@1 23.69 0.2339 26.69 0.4667
77 30 | 90 [662332|3934.98|DFT-s-OFDM PI/2 BPSK| 1@243 24.18 0.2618 27.18 0.5224
77 30 | 90 [662332(3934.98| DFT-s-OFDM QPSK [120@60 24.62 0.2897 27.62 0.5781
77 30 | 90 [662332(3934.98| DFT-s-OFDM QPSK l@1 23.66 0.2323 26.66 0.4634
77 30 | 90 [662332(3934.98| DFT-s-OFDM QPSK |1@243 24.06 0.2547 27.06 0.5082
77 30 | 90 [662332(3934.98| DFT-s-OFDM 16 QAM [120@60 23.61 0.2296 26.61 0.4581
77 30 | 90 [662332(3934.98| DFT-s-OFDM 16 QAM | 1@1 22.6 0.1820 25.6 0.3631
77 30 | 90 [662332(3934.98| DFT-s-OFDM 16 QAM | 1@243 23 0.1995 26 0.3981
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Software Version: 23.06.1602

FR1 N77 MIMO ANT(M+M2) - SCS 15k

Transmitter Conducted Output Power and EIRP (GT - LC)=3.0dB

ANTM2 ANTM
Band Arfen Freq Modulation RB Power Power Conducted Conducted EIRP EIRP

Width (MHz) (dBm) (dBm) Power(dBm) Power(W) (dBm) (W)
77 15 40 648000 3720 CP-OFDM QPSK 108@54 19.71 20.32 23.04 0.2014 26.04 0.4018
77 15 40 648000 3720 CP-OFDMQPSK 1@1 19.49 19.83 22.48 0.1770 25.48 0.3532
77 15 40 648000 3720 CP-OFDM QPSK 1@214 19.33 19.71 22.39 0.1734 25.39 0.3459
77 15 40 648000 3720 CP-OFDM 16 QAM 108@54 19.26 19.83 22.42 0.1746 25.42 0.3483
77 15 40 648000 3720 CP-OFDM 16 QAM 1@1 18.97 19.36 22.03 0.1596 25.03 0.3184
77 15 40 648000 3720 CP-OFDM 16 QAM 1@214 18.78 19.38 21.94 0.1563 24.94 0.3119
77 15 40 656000 3840 CP-OFDM QPSK 108@54 19.72 19.84 22.73 0.1875 25.73 0.3741
77 15 40 656000 3840 CP-OFDMQPSK 1@1 19.44 19.68 22.43 0.1750 25.43 0.3491
77 15 40 656000 3840 CP-OFDM QPSK 1@214 19.33 19.84 22.42 0.1746 25.42 0.3483
77 15 40 656000 3840 CP-OFDM 16 QAM 108@54 19.39 19.5 22.3 0.1698 25.30 0.3388
77 15 40 656000 3840 CP-OFDM 16 QAM 1@1 19.1 19.08 22 0.1585 25.00 0.3162
77 15 40 656000 3840 CP-OFDM 16 QAM 1@214 18.78 19.43 21.99 0.1581 24.99 0.3155
77 15 40 664000 3960 CP-OFDM QPSK 108@54 20.06 19.82 22.71 0.1866 25.71 0.3724
77 15 40 664000 3960 CP-OFDMQPSK 1@1 19.73 19.33 22.38 0.1730 25.38 0.3451
77 15 40 664000 3960 CP-OFDM QPSK 1@214 19.82 19.78 22.66 0.1845 25.66 0.3681
77 15 40 664000 3960 CP-OFDM 16 QAM 108@54 19.55 19.33 22.31 0.1702 25.31 0.3396
77 15 40 664000 3960 CP-OFDM 16 QAM 1@1 19.14 18.89 21.89 0.1545 24.89 0.3083
77 15 40 664000 3960 CP-OFDM 16 QAM 1@214 19.34 19.45 22.2 0.1660 25.20 0.3311
77 15 50 648334 3725.01 CP-OFDM QPSK 135@67 19.67 20.21 22.83 0.1919 25.83 0.3828
77 15 50 648334 3725.01 CP-OFDM QPSK 1@1 19.75 20 22.73 0.1875 25.73 0.3741
77 15 50 648334 3725.01 CP-OFDM QPSK 1@268 19.69 19.97 22.71 0.1866 25.71 0.3724
77 15 50 648334 3725.01 CP-OFDM 16 QAM 135@67 19.16 19.78 22.33 0.1710 25.33 0.3412
77 15 50 648334 3725.01 CP-OFDM 16 QAM  1@1 19.18 19.52 22.23 0.1671 25.23 0.3334
77 15 50 648334 3725.01 CP-OFDM 16 QAM 1@268 19.13 19.53 22.18 0.1652 25.18 0.3296
77 15 50 656000 3840 CP-OFDM QPSK 135@67 19.68 19.95 22.74 0.1879 25.74 0.3750
77 15 50 656000 3840 CP-OFDMQPSK 1@1 19.77 1991 22.73 0.1875 25.73 0.3741
77 15 50 656000 3840 CP-OFDM QPSK 1@268 19.62 20.06 22.71 0.1866 25.71 0.3724
77 15 50 656000 3840 CP-OFDM 16 QAM 135@67 19.26 19.49 22.29 0.1694 25.29 0.3381
77 15 50 656000 3840 CP-OFDM 16 QAM 1@1 19.25 19.5 22.21 0.1663 25.21 0.3319
77 15 50 656000 3840 CP-OFDM 16 QAM 1@268 19.14 19.74 22.3 0.1698 25.30 0.3388
77 15 50 663666 3954.99 CP-OFDM QPSK 135@67 20.02 19.69 22.73 0.1875 25.73 0.3741
77 15 50 663666 3954.99 CP-OFDM QPSK 1@1 19.96 19.58 22.66 0.1845 25.66 0.3681
77 15 50 663666 3954.99 CP-OFDM QPSK 1@268 20.11 20.1 22.94 0.1968 25.94 0.3926
77 15 50 663666 3954.99 CP-OFDM 16 QAM 135@67 19.57 19.28 22.3 0.1698 25.30 0.3388
77 15 50 663666 3954.99 CP-OFDM 16 QAM 1@1 19.56 19.25 22.24 0.1675 25.24 0.3342
77 15 50 663666 3954.99 CP-OFDM 16 QAM 1@268 19.78 19.38 22.45 0.1758 25.45 0.3508

NR Band SCS
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FR1 N77 MIMO ANT M - SCS 15k

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
77 15 40 656000 3840.0 C'ESEEM 216@0 38.635 30.82
77 15 40 656000 3840.0 Cfé%';?w“" 216@0 38.487 30.88
77 15 40 656000 3840.0 C&%’Z?MM 216@0 38.542 39.77
77 15 40 656000 3840.0 %Eéogm" 216@0 38.508 39.85
77 15 50 656000 3840.0 C%‘SEEM 270@0 48.171 49.71
77 15 50 656000 3840.0 Cfé%';?ﬂ"" 270@0 48.142 49.69
77 15 50 656000 3840.0 C&%’Z?MM 270@0 48.207 49.63
77 15 50 656000 3840.0 %Eéogm" 270@0 48.16 49.78
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